10
E
\ S
Ve NN T
[ [ 22909 | 11
OFe E LT |
DD
| o @R ==
5 | e NGE
I § ‘“““““““’im N u ©| ' 18
T : . 020000960 ™
il e O .,
/ Iy |
\ |
X
/ L\
4
2122 & 19,20 151617 4 13
i Figure 6 - Machine Assembly, Top View
Ref. No. PartNo. Description aty. ' Ref.No. PartNo. Description Qty.
1 Fig. 10 Trigger Sun/Wand Assembly E 13 824180 Decal Beifguard !
2 707226  Pressurs Hose 14 J7E493  Belt Tersioning Bracket
3 GiE774  CQuick Disconnect Plug 15 Fig. 8 Pump Assembly i
4 8261768 Quick Disconnect 1 16 Bolt 8mm x 16mm 4
5 375495  Chassis 17 a2 Lockwasner 5/18" 4
B 834154 Deacal Wintenze 1 18 848115 Decal Hot Surface E
7 546103 Decal Nozzie identification 12 E | Fat Washer 5/18¢ 3
a 3558715 Grommet i(Nozzie Holden 3 20 E | Lockaut /16" - 18 3
g 444468 Dacal Shark Deterganis 1 21 | Flat Washer 1/¢° !
0 380VBY  Tag Gasoine Engine i 22 | Bo 1/6"- 13 x5
P 346026 Decal Carbon Monoxide ‘ & Standard hardware ttem avaifable iocatly.
2 444487  Decal Caution Gasaoline t
Shark B2030H/2

Page 9



1,21 22 34,56 7.8

naogeagg

| sammmeree: [ a1

Coome o

&
23
8
20,25
17,18,19,24 14,15,16 9,10,11,12,13
Figure 7 - Machine Assembly, Side View
Ref, No. PartNe. Description Oty Ref. No. PartNo. Description Gty.
1 812840  Beitguard 1 14 753102 Engine Shaft ey H
‘ 2 808138 Beit 15 n Flat Washer 1/4" i

3 £61229  Engine 3.5 HP 1 16 E | Bolt 5/16" - 24 x 3/4¢ 1
4 . | Bolt 516" - 18 x 1-3/4" 4 17 818527  Bumper 2
5 | Flat ‘Washer 5/16" 3 18 n Flat Washer 3/8" 4
6 | Locknut 5/16" - 18 4 19 | Bolt 378" - 168 x 1.172" 2
7 319645  Engine Pulley 20 = Flange Bolt 174" - 20 x 374 3
8 815133 Engine Pulley Bushing i 21 880883  Zdge Guard Trim 3
9 345073 Axle 1 22 846102  Decal Warnings/instructions
10 a Flat Washer 578" Z 23 846106  Decal Shark
11 983060  Whesl 2 24 | Locknur 3/8" - 18 2
12 848616  Pusn Nu 5/8" 2 25 E | Flat Wasner 1/4" 3
13 817322 Hubeap 2 & Standard hardware item available locally.

Page 10

Shark B2030H/2



|
15 14 13 12 1% 6,7 1C g
| Figure 8 - Pump Assembly
Ref. No. Part No. Description Qiy. Rei. Ho. Part No. Description Qty.
1 HC340R  Pump, Fig. 9 i 31 921421  Thermal Relief Valve 1
2 919550  Pump Pulley 1 12 875640 Relief Vatve Seat !
3 4 921375 Unloader Valve 1 13 784200 Relief Valve Manifold 1
4 915774 Quick Disconnact Plug 1 14 801128 Garden Hose Connector 1
5 630719  Relief Yaive Carindge 1 15 875575  Garden Hose Connector Spring i
B 615541  Bolt Unloader Vaive Z
7 336633 Ffat Washer w/Saal 4 Replacement Paris
3 890769 Tag Unloader Valve 1 A 753025 Q-Ring Repair Kit 1
3 815202 Pump Pulley Busning ; A 753026 Discharge Repair Kit 1
10 356035 (arden Hose Connector Gasket 1 A 753027 Stsm Repair Kit 1
Shark B2030H/2

Page 11




G¢ vCEldc

BE/£9E G PE EE ¢ELE OF 6¢ 8¢

Figure 9 - Pump, Exploded View

Shark B2030H/2

Page 12



Ref.No. Part No. Deseription Qty.
1 630683 Crankcase 1
2 80361 Plunger Guide 3
3 o » Plunger Seal 3
4 ® N Pressure Ring 0-Ring 3
5 @ Pragsure Ring {18 mm) 3
E e N V-Sleeve (18 mm) )
i en Support Ring {18 mm} B
g @ intermediate Ring (18 mm) 3
9 915630 Plug 3/8° 3
10 780565 Copper'Washer 3/8" 2
11 783854  Manifold Housing 1
12 780560  Washer 8
13 875571  Manifold Stud Balt 1
14 A Valve Seat 0-Ring 5
15 4 Valve Sea 6
16 A Valve Plate B
17 A Valve Spring B
18 A Vaive Cage A
19 926657  Manifetd Plug O-Ring 8
20 823335 Manifoid Plug B
21 875872 Hex Screw 3
22 £15488  Bearing Cover 2
23 515489  Bearing Protector w/o Sight Glass 1

873575  Sight Glass 1
818575 (-Ring for Sight Glass 1
24 860141 Crankshaft Snap Ring 1

Shark B2030H/2

Ref.No. Part No. Description Qty.
25 808895  Bail Bearing 2
26 814210 Ol Dipstick 1
27 855893 Gasket 3/8" 3
28 A4 Plunger Nut k!
29 v Ceramic Plunger Sleeve (18mm) 3
a0 v Copper Spacer 3
H v Ptunger Rod O-Ring 3
32 L 4 Tetlon Ring !
33 829669  Plunger Rod 3
34 860147 Connecting Rod Pin 3
35 620688 Connecting Rod Assembly 3
36 780564  Spnng ‘Masher &
37 878187  Allen Screw 6
38 736313 Crankcase Cover Allen Screw 4
39 632020  Crankshaft Seal 1
40 827324 Crankcase Cover 1
41 855889 Crankcase Cover Gasket 1
42 632000 Crankshaft 1
43 877249  Pump Shaft Key i

Reptacement Parts

& 753106 Complete Seal Facking €t (18mm) 3

W 877672  Seal Packing Kit (78 mmy) 1

A 753038 Compise Vaive Assembly Kit 2

¥ 753107 Ceramuc Sleeve Kit (18 mmy) 3

» 0877888 Plunger Seal Ki 1
Page 13



/

5 4 5,788
Figure 10 - Trigger Gun/Wand Assembly
Ref. No. Part No.  Description Qty. Ret. Mo. Part No.  Description Qty.
i 1 828177 Quick Disconnect 1 7 799012 Pressure Nazzle (Yeliow) 1
2 360447 Trigger Gun Fig, 11 1 8 799144 Pressure Nozzie (Green) 1
3 915786 Quick Disconnect Plug 1 ¢ 758024  Pressure Nozzie (White) 1
4 828188  uick Disconnect 2
° ® 936701  Wand 1 Reptacement Parts
B 788000  Pressure Nozzle (Red) 1 ® 859783  Wand Mande ‘

Page 14 Shark B2030R/2



Figure 11 - Trigger Gun, Exploded View

Ref.No. Part No.

Deserintion Qty.
1 317320 Valve Cap i
2 a Valve Cap G-Ring 1
3 | Vaive Seat Spring 1
4 : | Yaive Spring 1
5 a Jail 1
8 ] Valve Seat 1
| 7 | Yalve Seat 0-Ring 1
1; 3 812801 Yalve Body 1
L8 A Plunger Guide Seat 0-Ring 1
BRI | Piunger Guide Backring 2
11 o= Plunger Guide O-Ring 1
3 12 | Plunger Guide 1
‘ 13 ] Plunger Rod 1

Shark B2030H2

! Ref.No. PartNo.  Descripiion Ohy.

14 = Plunger Seat 1
15 8914141 Trigger Pin 1
16 860485 Laft Gun Shed 1
17 73BX6  Phillips Sorew 8
18 214142 Trigger Lock Pin 1
] GRO271 Trigger 1
20 281941 Trigger L.ock Laver 1
21 236480 inlgt Pipe Seat 2
22 914285 Inier Pipe 1
23 351190 lnist Fitting 1
24 260488  Rignt Gun Shed 1

Replacement Kits

| 477471 Trigger Gun Repair Kit 1

Page 15





